
Electoral Areas Committee

Capital Regional District

Notice of Meeting and Meeting Agenda

625 Fisgard St., 

Victoria, BC  V8W 1R7

6th Floor Boardroom

625 Fisgard St.

Victoria, BC   V8W 1R7

11:35 AMWednesday, November 4, 2020

Special Meeting

M. Hicks (Chair), D. Howe (Vice Chair), G. Holman, C. Plant (Board Chair, ex-officio)

The Capital Regional District strives to be a place where inclusion is paramount and all people are 

treated with dignity.  We pledge to make our meetings a place where all feel welcome and respected.

1.  Territorial Acknowledgement

2.  Approval of Agenda

3.  Presentations/Delegations

4.  Special Meeting Matters

Community Resiliency Investment Program:  2021 FireSmart 
[...]
November 2011. 

• Maliview WWTF Operating Plan by the CRD, November 2013. 

• Gulf Islands and Port Renfrew Wastewater and Marine Environment Program - 2016 Annual Report by the 

CRD, May 2017. 

• Maliview – Surface water sampling sites. 

• Response to written warning letter (File: 8530-2019-07-23-11959) issued for the Maliview WWTF by the 

CRD, October 2019. 

• 2016 – 2019 Influent and effluent data (flow, biological oxygen demand – BOD5, total suspended solids – 

TSS, ammonia, fecal coliforms, and pH). 

• 2019 Ganges WWTF rain gauge data. 

• 2019 water consumption data. 



Capital Regional District 

Salt Spring Island 

 

1-2 

• Additional sampling conducted in February 2020 (Maliview WWTF) and March and April 2020 (outfall – 

receiving water summary). 

• Alkalinity Sampling Data. 

• Dimensions of existing storage building onsite. 

• Maliview Wastewater Treatment Facility Technology Screening report, May 2020.  

 

1.3 Scope of Services 

The scope of the DBM report includes the following: 

• Design Criteria Confirmation/Establishment. 

• High-level multi-discipline assessment and review of existing systems and upgrade requirements for the 

purpose of defining detailed design scope, including structural, building mechanical, process mechanical, 

electrical, and instrumentation and control. 

• Utility Requirements. 

• Existing System Reuse Items Summary. 

• New System Tie-in Requirements. 

• New System Operation Philosophy. 

• Construction Tie-ins and Sequencing. 

• Updated Cost Estimates and Schedule. 

• Review Alkalinity Sampling Program Results and Implications to Upgrade. 

• Design Drawing Preparation. 

 

 



Capital Regional District 
Salt Spring Island  
 

 2-1 \\
s-

v
ic

-f
s-

0
1

\w
o

rk
in

g
\2

0
1

9
-2

7
9

5
-0

0
\_

d
o

c_
p

ro
d

\P
re

lim
in

a
ry

D
e

si
g

n
\r

p
t_

cr
d

_m
al

iv
ie

w
_p

re
d

e
si

g
n

_2
0

2
0

1
0

0
7

_f
in

a
l_

jl.
d

o
cx

 

2 BACKGROUND INFORMATION 

2.1 Existing Installation 

The Maliview WWTF consists of a raw influent receiving box, a wet well, a Rotoscreen with 2-mm openings, a 

modified settling chamber that serves as an equalization tank, a splitter box, and a rotating biological contactor (RBC) 

unit comprising of a screened effluent settling chamber, two RBCs and a final clarifier. The RBC unit has capacity to 

treat 60 m3/d. Flows in excess of 60 m3/d (and up to 250 m3/d) by-pass the biological treatment system and are 

combined with the RBC unit effluent before discharge to the Trincomali Channel of the Georgia Strait through an 

outfall pipe. A simplified process flow diagram (PFD) is presented in Figure 2-1. 

 

 

Figure 2-1 
Simplified PFD of Existing Installation 

 

2.2 Regulatory Targets 

All municipal wastewater discharges to surface water in BC must comply with the provincial Municipal Wastewater 

Regulation1 (MWR) (B.C. Reg. 87/2012) under the Environmental Management Act (S.B.C. 2003, c. 53), and those that 

are designed to collect an average daily influent volume of 100 m3 or higher must comply with the federal Wastewater 

Systems Effluent Regulations (WSER) (SOR/2012-139) under the federal Fisheries Act (R.S.C. 1985, c. F-14).  

 

The WWTF permit (Registration RE-00242) was amended in 2007 to allow for flows in excess of 60 m3/d, but less 

than 250 m3/d, to be screened only. The effluent limits are as follows:  

• RBC unit effluent (treating up to 60 m3/d) – 5-day carbonaceous biochemical oxygen demand (cBOD) and 

total suspended solids (TSS) levels of 45 mg/L. 

• Combined effluent (flows over 60 m3/d) – cBOD5 and TSS levels of 130 mg/L. 

 

 
1 This applies unless the discharge is authorized under an existing permit, issued by the Ministry of Environment. Historically, municipal wastewater 
discharges were authorized under site-specific permits. New municipal discharges, or those that are undergoing significant upgrades or changes, are 
being moved to the Registration process, where they are required to meet all applicable aspects of the regulations.   

Overflow

RBC

Malliview 

Collection

System 60 m3/day

0.8 l/s

Grinder was removed 1  submersible pump on rails

1 manual pump Return Flow

1 pump to splitter box

Influent Receiving 
Box

Wet Well
RotoScreen

2mm
Settling Chamber Splitter Box Outfall

Waste Pit
Sludge Hauling

Disk Media

Primary Clarifier

Final 
Clarifier



Capital Regional District 

Salt Spring Island 

 

2-2 

Effluent Quality Parameter Fisheries Act MWR Table 11 Criteria and Section 95  

cBOD5 N/A < 2x ADWF1 ≤ 45 mg/L 

 N/A >= 2x ADWF (interim) ≤ 130 mg/L 

TSS N/A < 2x ADWF ≤ 45 mg/L 

 N/A >= 2x ADWF (interim) ≤ 130 mg/L 

pH N/A < 2x ADWF 6 – 9 pH units 

Total Phosphorus (total P) N/A < 2x ADWF N/A 

Ortho-Phosphate (ortho-P) N/A < 2x ADWF N/A 

Ammonia-N 

< 33 mg/L(2) 

Calculated values3 of 0.69 mg/L in the vicinity of the outfall 

based on receiving environment characteristics and chronic 

aquatic life guideline (discussed below) 

Fecal Coliforms 

N/A 

Back-calculated based on receiving environment 

characteristics and provincial water quality guidelines 

(discussed below) 

Notes: 
1 ADWF = Average Dry Weather Flow, as defined by the MWR. 
2 Ammonia-N concentration in the combined effluent (treated + by-passed) that corresponds to the unionized ammonia limit of 

1.25 mg/L at pH of 8 and temperature of 20oC. 
3 This corresponds to a pH of 8, temperature of 25°C, and salinity of 10 ppt (g/kg) and represents the chronic (long-term) guideline. 

The acute (short-term) maximum guideline, under the same factors, is 4.6 mg/L. 

N/A = not applicable (no standard exists). 

cBOD5 = 5-day carbonaceous biochemical oxygen demand. 

 

2.3 Population  

There were 100 single family equivalent (SFE) recorded for the Maliview catchment area in the last quarter of 2019. 

Assuming an average occupancy of 2.8 persons per unit as per the CRD planning documents, it is estimated the 

current population served by the Maliview WWTF is approximately 280 persons. The Maliview area has the potential 

to accommodate 115 SFE or a total population of 322 persons (at 2.8 person per unit) according to the information 

provided by the CRD.  

 

2.4 Wastewater Generation 

From analysis of the influent monitoring data, the estimated BOD5 and TSS generation rate per person were estimated 

to be 68 and 56 g/person-day, respectively for 2019. The NH3-N load per person was estimated to be 6.3 g/person-

day for 2019. These numbers are lower than typical, but within the range of published values2 of 50 – 120, 60 – 150, 

and 5 – 12 g/person-day for BOD5, TSS, and NH3-N respectively.  

 

The per capita loadings under dry weather flow conditions (May to September) were calculated based on the average 

BOD5, TSS and NH3-N obtained for May to September (2017 to 2019) and average dry weather flows also obtained 

for May to September (2017 to 2019). The per capita loadings obtained are 55 g BOD5/cap/d, 50 g TSS/cap/d. 

 
2 Metcalf & Eddy (2003). Wastewater Engineering: Treatment and Reuse. McGraw Hill, NY.  



 2 - Background Information 

 

 

 2-3 

However, as these estimated generation rates are on the “low” end of the typical ranges, higher generation rates 

should be utilized to minimize the risk of inaccurate data skewing the estimation for generation rates. As such typical 

values of 76g of BOD5 and TSS/cap/d and 7.6 g NH3-N/cap/d are assumed for design. 

 

 





Capital Regional District 
Salt Spring Island  
 

 3-1 \\
s-

v
ic

-f
s-

0
1

\w
o

rk
in

g
\2

0
1

9
-2

7
9

5
-0

0
\_

d
o

c_
p

ro
d

\P
re

lim
in

a
ry

D
e

si
g

n
\r

p
t_

cr
d

_m
al

iv
ie

w
_p

re
d

e
si

g
n

_2
0

2
0

1
0

0
7

_f
in

a
l_

jl.
d

o
cx

 

3 DESIGN CRITERIA 

3.1 Design Parameters 

Table 3-1 summarizes the raw wastewater flows and characteristics utilized for the preliminary design of the 

secondary treatment system.  

Table 3-1 
Design Summary 

Parameter Units Value 

Average Annual Flow m3/d 70 

Average Dry Weather Flow m3/d 40 

Average Wet Weather Flow m3/d 95 

Maximum Daily Flow m3/d 100 

BOD5 Loading kg/d 25 

TSS Loading kg/d 25 

NH3-N (average) kg/d 2.4 

NH3-N (peak) kg/d 3.6 

Alkalinity (average) kg/d 16.1 

 

The design TSS and BOD5 loading of 25 kg/d corresponds to a per capita generation rate of 76 g/cap/d, which is 

within the typical range for North America (50 to 120 g/cap/d). The generation rate also corresponds to a typical 

municipal collection system with no large industrial contributions and 25% of contributors utilizing garburators 

(Metcalf & Eddy, 2013). Overall, the generation rates are higher than the measured generation rate of 68 and 

56 g/cap/d for BOD5 and TSS (based on analysis of monitoring data) and represents a conservative estimation for TSS 

and BOD5 loading to the facility (Associated Engineering, 2020).  

 

Average ammonia (as NH3-N) loading of 2.5 kg/d corresponds to a per capita generation rate of 7.7 g/cap/d, which is 

within the typical range of North America (5 to 12 g/cap/d). The generation rate also corresponds to a typical 

municipal collection system with no large industrial contributions and 25% of contributors utilizing garburators 

(Metcalf & Eddy, 2013). Overall, the design generation rate is higher than the measured generation rate of 6.3 g/cap/d 

and represents a conservative estimation for ammonia loading to the facility. In addition, the peak ammonia loading of 

3.2 kg/d corresponds to a per capita generation rate of 11.2 g/cap/d, which on the high end of the typical range of 

North America and represents a conservative value.   

 

Recent measurements of influent ammonia during dry weather showed ammonia concentrations at approximately 

70 mg/L. This corresponds to an ammonia loading of 2.8 kg/d under average dry weather flow and within the design 

parameters for the MBBR system.  

 

Source water for Maliview Estates originates from a surface water source (St. Mary Lake) where natural alkalinity is 

expected to be negligible. As such, all alkalinity in the wastewater is expected to be a result of residential 

contributions. Assuming a typical per capita generation rate of 50 g/cap/d (as CaCO3), the typical alkalinity loading 



Capital Regional District 

Salt Spring Island 

 

3-2 

rate to the treatment facility is 16.1 kg/d. Assuming an average annual flowrate of 70 m3/d, the average alkalinity 

concentration is approximately 230 mg/L. This was confirmed by the grab sample measurements taken during the 

month of June 2020 by the CRD.  



Capital Regional District 
Salt Spring Island  
 

 4-1 \\
s-

v
ic

-f
s-

0
1

\w
o

rk
in

g
\2

0
1

9
-2

7
9

5
-0

0
\_

d
o

c_
p

ro
d

\P
re

lim
in

a
ry

D
e

si
g

n
\r

p
t_

cr
d

_m
al

iv
ie

w
_p

re
d

e
si

g
n

_2
0

2
0

1
0

0
7

_f
in

a
l_

jl.
d

o
cx

 

4 UPGRADE CONCEPT 

4.1 Major Wastewater Treatment Components 

To achieve the revised treatment objectives, the addition of new secondary treatment train will be required. This will 

include the following components: 

• New lifting pump (wet well to screen). 

• New lifting pump (settling and equalization tank to MBBR). 

• Moving bed biofilm reactor (MBBR) treatment system for BOD5 and ammonia removal. 

• Coagulation tank. 

• Reconfigured Rotating Biological Contactor (RBC) to secondary clarifier. 

• Process aeration blowers. 

• Chemical dosing equipment (alum and caustic). 

• Upgraded electrical, instrumentation, and controls. 

 

4.1.1 Process Flow Diagram 

As shown in Figure 4-1, the new process train (red coloured items) will be integrated into the existing treatment 

system. 

 

 

Figure 4-1 
Preliminary Process Flow Diagram 

 

4.2 General Arrangements 

The Maliview WWTP project site is located on Salt Spring Island on the intersection of Walks Hook Road and 

Maliview Drive.  

 

Refer to Drawing C-101 for the site plan and general process arrangement. 

 





Capital Regional District 
Salt Spring Island  
 

 5-1 \\
s-

v
ic

-f
s-

0
1

\w
o

rk
in

g
\2

0
1

9
-2

7
9

5
-0

0
\_

d
o

c_
p

ro
d

\P
re

lim
in

a
ry

D
e

si
g

n
\r

p
t_

cr
d

_m
al

iv
ie

w
_p

re
d

e
si

g
n

_2
0

2
0

1
0

0
7

_f
in

a
l_

jl.
d

o
cx

 

5 WASTEWATER TREATMENT PLANT DESIGN 

The detailed design package will need to include the following discipline components: 

• General drawings and specifications. 

• Civil drawings and specifications. 

• Structural drawings and specifications. 

• Process and Instrumentation diagrams. 

• Process Mechanical drawings and specifications. 

• HVAC drawings and specifications. 

• Electrical drawings and specifications. 

• Instrumentation and Controls drawings and specifications.  

 

5.1 Civil 

5.1.1 Tie-ins 

New conveyance piping will be required to convey untreated and treated wastewater for the new process tankage. 

The piping will be comprised of a mixture of 100 mm nominal to 150 mm nominal PVC SDR35 piping. Piping is to be 

joined with as gasketed bell and spigot with thrust blocks for restraint. Above ground piping is to be solvent welded or 

flanged as necessary.  

 

Refer to Drawing C-101 for overview of proposed tie-in locations for the new conveyance piping to the existing 

facility.  

 

5.1.2 Site Grading and Preparation 

The proposed concept utilizes above grade tankage and piping in a small portion of the treatment plant site footprint. 

Overall, the general disturbance should be minor and require minimal grading. A topographic survey should be 

completed prior to the commencement of detailed design to confirm any site grading requirements.  

 

In addition, a subsurface utility survey should be conducted to confirm the location of existing utilities.  

 

5.2 Structural 

Structural components on site will consist of miscellaneous concrete pads for support of process and other equipment.  

 

The new above grade tankage will be supported utilizing cast-in-place concrete slabs, 2,500 x 2,500 (LxW) in size, to 

support the above grade treatment tankage. Each slab will vary in height (in increments of 150 mm) to ensure the 

tankage remains within the necessary hydraulic profile.   

 

Concrete slabs will be provided for components such as emergency showers, blowers, transformers, and piping 

supports.  

 

5.3 Geotechnical 

At this preliminary stage, no geotechnical investigations have been conducted. Further geotechnical investigations will 

be required prior to the completion of detailed design.   



Capital Regional District 

Salt Spring Island 

 

5-2 

5.4 Process & Process Mechanical  

The main process mechanical components of the revised treatment system are to include: 

• New Lift Pumps. 

• New Conveyance Piping. 

• New Moving Bed Biofilm Reactors (MBBR) 1 and 2. 

• New Coagulation Tank. 

• New Process Air Blowers. 

• New Chemical Dosing Systems. 

• Retrofit of Existing Rotating Biological Contactor (RBC) to Secondary Clarifier. 

 

As show on Drawing C-101, a new lift pump will be provided to pump flows from the equalization tank to the new 

MBBR reactors. For flows that exceed 100 m3/d, the static overflow on the equalization tank will split the excess 

flows directly to the outfall through the existing overflow.  

 

5.4.1 Screening System 

The existing screening system consists of an enclosed wedgewire screen with a 2 mm gap. The screening system is 

raised above the wet well, where a pump lifts raw wastewater to the screen. Screenings are subsequently discharged 

into a sump adjacent to the wet well. The screen is supported by welded stainless steel square tubing and anchored to 

the concrete base via threaded concrete anchors.   

 

To facilitate a one cubic yard capacity plastic “tilt truck” for containment of screenings, the screen would need to be 

raised by an additional 1,400 mm. This could be accomplished by extending the existing stainless steel support 

structure. To ensure rigidity, additional cross bracing may be required. The downside of this approach is that the 

screenings discharged are not dewatered. As such, the screenings contain a significant amount of water that increases 

its volume (reducing runtime of the “tilt truck” bin) and the odour potential of the screenings. It is recommended that a 

washer-compactor be installed underneath the screen in order to minimize the water and putrescible content of the 

screenings to reduce odour potential. Bins should also be covered to minimize odours. 

 

Note that retrofit of the existing screening system will require temporary wastewater diversion and temporary 

screening.  

 

5.4.2 Secondary Treatment System 

The new MBBR secondary treatment system will consist of the following equipment outlined in Table 5-1. The MBBR 

tankage will be filled with plastic media that will facilitate the growth of microbes that will consume the organic matter 

and oxidize ammonia in the wastewater. MBBR Tank No. 1 will function as the first stage in which BOD5 is consumed 

while MBBR Tank No. 2 will function as the second stage in which ammonia is oxidized to nitrate. The two stages are 

required as BOD5 concentrations are required to be reduced to a concentration (< 25 mg/L) in Stage 1, allowing 

ammonia oxidizing bacteria to outcompete heterotrophic bacteria in Stage 2.  

 

The potential for addition of an anoxic cell ahead of the aerobic MBBR reactors is possible. The advantage of this 

would be the potential for alkalinity recovery, which would result in approximately 70% reduction in caustic usage. 

However, the implementation of an anoxic cell would require additional tankage (~5 m3), nitrified mixed liquor 



 5 - Wastewater Treatment Plant Design 

 

 

 5-3 

recirculation pumps, sludge recycling pumps, associated piping, and media sieves. This would significantly increase the 

overall equipment, cost, equipment footprint, and operational complexity of the system.  

Table 5-1 
Preliminary Secondary Treatment Design Criteria 

Design Element Value 

Number of Tanks 3 (T-101, T-102, T-103) 

Design Flow 
Max Day Flow: 100 m3/d 
Average Dry Weather Flow: 40 m3/d 

Process Load 
BOD5: 25 kg/d 
TSS: 25 kg/d 
NH3-N: 2.4 kg/d (average), 6 kg/d (peak) 

MBBR Tank No. 1 (T-101)  

Dimensions (dia x H), m 2.4 x 3.6 

Sidewater Depth, m 3.0 

Volume, m3 13.6 

Media Type BioportzTM 900 

Media Filling Fraction 44% 

Dissolved Oxygen Setpoint, mg/L 2.0 

MBBR Tank No. 2 (T-102)  

Dimensions (dia x H), m 2.1 x 3.6 

Sidewater Depth, m 3.0 

Volume, m3 10.4 

Media Type BioportzTM 900 

Media Filling Fraction 48% 

Dissolved Oxygen Setpoint, mg/L 6.0 

Mixing Tank (T-103)  

Dimensions (dia x H), m 2.4 x 3.6 

Sidewater Depth, m 3.0 

Volume, m3 13.6 

Hydraulic Retention Time (HRT), hr 3.2 hr (MDF), 8.16 (ADWF) 

Mixer Power, hp 9 

Velocity Gradient (G), s-1 700 

 

  



Capital Regional District 

Salt Spring Island 

 

5-4 

In each tank a coarse aeration diffuser system will be installed to provide dissolved oxygen for the bacterial 

communities and mixing energy to keep the MBBR media suspended. Flow from each tank will be through horizontal 

sieves that will allow mixed liquor to pass through the sieves while retaining the plastic media. An allowance of 

150 mm headloss through each sieve has been provided in the hydraulic profile.  

 

Effluent produced by the MBBR treatment system is anticipated to be less than 15 mg/L BOD5 and TSS and less than 

2 mg/L NH3-N for flows under 100 m3/d.  

 

A mixing tank downstream of the MBBR tanks will be provided in order to promote coagulation of the sloughed 

biomass prior to discharge to the secondary clarifier. Mixing will be achieved with a top entry fixed speed mixer. 

Impeller on the mixer is to be a pitched blade impeller.  

 

Maintenance required in the tankage will be mainly for cleaning of the course bubble diffusers. However, as the 

diffusers have coarse openings, clogging of the aeration ports is very unlikely. If cleaning of the diffusers is required, 

removal of the MBBR media, likely using a vacuum truck, followed by washdown of the diffusers in-situ or removal 

will be required. As such, confined space access into the tankage is not anticipated to be a frequent activity, and 

therefore, permanent access provisions are not required. In the rare event that access into the tanks is required, 

temporary scaffolding and stairs can be erected to provide access.  

 

The tankage is provided as High-Density Polyethylene (HDPE) tanks. The tanks will be anchored to a concrete slab 

using suitable hold down straps. HDPE tankage was selected as they are low cost, off-the-shelf items. However, as 

HDPE is flexible, they cannot be buried beneath grade. For below grade tankage, concrete or coated steel tankage 

would be required, significantly increasing costs.  

 

Aeration is to be provided via two positive displacement blowers in a duty/standby configuration. Each blower will 

feature an integrated local control panel and an integrated variable frequency drive for speed control. The integral 

variable frequency drive is only provided for local speed adjustment of blower speed. Therefore, no feedback control 

of blower speed will be provided. This is because the air requirements of the MBBRs are anticipated to be dictated by 

mixing energy (i.e. air required to ensure reactors remained mixed) instead of dissolved oxygen.  

 

Further details of the blower requirements are shown in Table 5-2.  

Table 5-2 
Preliminary Blower Design Criteria 

Design Element Value 

Number of Blowers (Positive Displacement) 2 (duty, standby) 

Dimensions (LxWxH), mm 800 x 800 x 1,000  

Power, hp 7.5 (each) 

Airflow, scfm 60 (T-101) and 39 (T-102) 

Discharge Pressure, psig 6.8 

 

  



 5 - Wastewater Treatment Plant Design 

 

 

 5-5 

5.4.3 Secondary Clarifier (Repurposed RBC) 

The existing RBC is to be repurposed into a secondary clarifier in order to settle particulate matter from the MBBR 

effluent stream. Removal of the existing RBC media, rotating mechanism, and walkway will be required. To minimize 

odours, the existing RBC covers will be maintained. If maintaining the existing cover system is not preferred, the 

clarifiers can be left uncovered if the sludge if removed on a frequent basis to minimize odours.   

 

After removal of the RBC components, the existing final clarifier section will be configured as the sedimentation zone 

of the secondary clarifier. The area of this final clarifier is approximately 4.7 m2, which will result in a surface overflow 

rate of 0.88 m/h at a peak flow of 100 m3/d. This will be sufficient to provide the required sedimentation. The existing 

primary clarifier section will be converted into a storage cell for final polishing.  

 

As no automatic wastage mechanism is provided, a vacuum truck will be required to remove sludge on a periodic basis.  

 

An alternative clarification system was evaluated that consisted of a Dissolved Air Flotation (DAF) clarification system. 

The DAF relies on finely diffused air bubbles to separate particulate matter from the liquid stream. However, this 

approach was not deemed feasible due to the large footprint required (for chemical-less DAF clarification), high 

operational costs (power and maintenance), and increased operational complexity.  

 

5.4.4 Chemical System  

As a result of shear forces and excess biological growth, biofilms will slough off the MBBR media. This results in 

biological flocs that are typically small and hard to settle. Aluminum sulphate (alum) is provided to enhance coagulation 

of sloughed biofilms and enhanced sedimentation in the secondary clarifier.  

 

Estimates for aluminum sulphate demand is based off the following assumptions: 

• A “typical” alum dose of 10 mg/L (as Al3+). 

• Demand under peak hydraulic flowrate of 100 m3/d (highest alum demand, conservative assumption). 

 

Assuming the typical alum dosage of 10 mg/L (as Al3+) and an aluminum sulphate solution concentration of 30 w/w% 

(as Al2(SO4)3), the expected volume of alum required per day is 16.2 L/d. The appropriate alum dosage to achieve 

coagulation will need to be confirmed utilizing jar tests performed on actual treated effluent. As the application is a 

greenfield application, there is little opportunity to accomplish this prior to installation. As such, this dosage will need 

to be “fined-tuned” during commissioning. However, the alum dosage utilized for the preliminary design represents a 

conservative dosage.  

 

Sodium hydroxide is to be dosed to add additional alkalinity that is consumed through nitrification and alum addition.  

 

Estimations for sodium hydroxide demand is based on the following assumptions: 

• Demand under average and peak ammonia loadings. 

• Demand under peak hydraulic flowrate of 100 m3/d (highest alkalinity demand to maintain “residual”, 

conservative assumption). 

• No ammonia uptake for biological synthesis (~30% greater ammonia load for nitrification, conservative 

assumption). 

  



Capital Regional District 

Salt Spring Island 

 

5-6 

• Maintenance of residual alkalinity of 50 mg/L (as CaCO3) to maintain sufficient alkalinity buffer. 

• Maintenance of sufficient alkalinity residual for alum consumption. 

 

To fully nitrifying ammonia to nitrate, 7.14 mg/L (as CaCO3) of alkalinity is consumed per mg/L of ammonia 

(as NH3-N). Under an average ammonia loading scenario, this will result in an alkalinity consumption of 171 mg/L (as 

CaCO3). Under the peak flow scenario, the expected alkalinity in the influent is 161 mg/L (as CaCO3). Combined with 

the requirement to maintain a minimum of approximately 100 mg/L (CaCO3) of alkalinity to maintain sufficient 

alkalinity for alum coagulation and a 50 mg/L residual to prevent a pH crash, this results in an overall alkalinity 

deficiency of 116 mg/L (as CaCO3) and 173 mg/L (as CaCO3) under an average and peak ammonia loading, 

respectively. Assuming the use of 25 w/w% sodium hydroxide solution, the sodium hydroxide consumption is 

approximately 29.5 L/d and 44 L/d under average and peak ammonia loading. All alkalinity and ammonia will vary in 

the influent, fine tuning of the dosing parameters and control system will be required in order to optimize sodium 

hydroxide addition and alkalinity residual. 

 

Utilizing the expected consumption rates for the chemicals, the expect duration of several chemical storage options is 

provided in Table 5-3. It is recommended to utilize drums as the primary storage method, as it provides sufficient 

storage volume while requiring the least equipment for transportation (i.e. barrel dolly). HDPE chemical containment 

pads will be utilized to store the barrels, each pad can contain four barrels at a time. If more volume is desired to be 

stored on site, the barrels can be stored on additional containment pads inside the building on the treatment plant 

property.  

Table 5-3 
Treatment Chemical Demand 

Chemical Drum (159 L) IBC Tote (1,040 L) 

Sodium Hydroxide (25 w/w% NaOH) 
5.4 days (Average Loading) 

3.6 days (Peak Loading) 
35 days (Average Loading) 

24 days (Peak Loading) 

Aluminum Sulphate (9.9 w/w% Al2O3) 9.8 days 64 days 

 

The chemicals are to be stored inside the existing building to prevent freezing and to maintain chemical activity. Alum 

(30 w/w%) has a freezing point of -15°C; however, it should be kept above 15°C to maintain its chemical activity. 

Sodium hydroxide (25 w/w%) has a freezing point of -18°C. Due to the low freezing point of both chemicals, the 

dosing lines will not be heat traced or insulated. However, due to the chemicals hazard potential, the dosing lines will 

be contained within a PVC carrier pipe.  

 

The chemical dosing is to be accomplished using duty/standby peristaltic pumps for both chemicals. Peristaltic pumps 

are chosen due to their high reliability and high turndown ratio. The dosing pumps will be provided as a “skid” package 